

DOI: <https://dx.doi.org/10.18203/2320-1770.ijrcog20261654>

Letter to the Editor

Atosiban dosing in preterm labour-made easy for all

Sir,

Preterm labour remains a significant contributor to neonatal morbidity and mortality, particularly in low-resource settings where timely and appropriate interventions may be challenging. Tocolysis plays an important role in delaying delivery and facilitating antenatal corticosteroid administration. Among available agents, Atosiban, a selective oxytocin receptor antagonist, is widely used due to its favorable safety profile and targeted mechanism of action.¹

Despite its advantages, the dosing regimen of Atosiban is often perceived as complex and difficult to interpret, especially by healthcare providers in busy labour wards and resource-limited settings. This may lead to incorrect or inadequate dosing, thereby reducing its effectiveness. We propose a simplified and practical approach to Atosiban administration to improve ease of use and compliance among clinicians and nursing staff. To the best of our knowledge, this is one of the first simplified, calculation-free, bedside dosing protocols for atosiban specifically designed for low-resource and high-volume clinical settings. The loading dose remains uniform, consisting of a single vial of 6.75 mg administered intravenously over 1-5 minutes. This is followed by maintenance infusion using an infusion pump. For standard dosing, 1.5 vials of 37.5 mg each may be diluted in 500 ml normal saline and administered at a rate of 160 ml per hour for the initial 3 hours, corresponding to 300 mcg/min. This may then be followed by a reduced rate of 54 ml per hour for the next 9 hours, delivering 100 mcg/min. This regimen utilizes a total of three vials over a 12-hour period. If further maintenance is required, one vial of 37.5 mg may be diluted in 500 ml normal saline and administered at 80 ml per hour, with each vial lasting approximately 6 hours.²

In fluid-restricted patients, a more concentrated regimen may be used, wherein two vials of 37.5 mg are diluted in 100 ml normal saline and administered at 24 ml per hour for 3 hours, followed by 8 ml per hour for 9 hours, maintaining equivalent dosing rates. Additionally, in situations where procurement of multiple vials is delayed, a temporary regimen using a single vial diluted in 500 ml normal saline at 240 ml per hour for the initial phase, followed by 80 ml per hour, may be used as a bridging strategy until further doses are available.³⁻⁸

By simplifying the dosing regimen into easily implementable protocols, we aim to enhance the acceptability and correct use of Atosiban in clinical practice. Such standardization may reduce dosing errors, improve confidence among healthcare providers, and ultimately lead to better outcomes in the management of preterm labour. Wider adoption of this simplified protocol has the potential to reduce dosing errors, improve clinician confidence, and enhance maternal-fetal outcomes in the management of preterm labour.

Tuhina Gupta*, Manju Puri, Akshita Maheshwari, Alisha Goyal

Department of Obstetrics and Gynaecology, SGT Medical College and Hospital, Gurgaon, Haryana, India

***Correspondence to**
Dr. Tuhina Gupta,
E-mail: tuhinaemail@gmail.com

REFERENCES

1. Romero R, Sibai BM, Sanchez-Ramos L, Valenzuela GJ, Veille JC, Tabor B, et al. An oxytocin receptor antagonist (atosiban) in the treatment of preterm labour. *N Engl J Med.* 2000;342(5):1503-10.
2. Dewan B, Navale S, Ganiga R. Atosiban: a comprehensive approach to preterm labour management. *Int J Reprod Contracept Obstet Gynecol.* 2024;13:3420-31.
3. Fullerton GM, Black M, Shetty A, Bhattacharya S. Atosiban in the management of preterm labour. *Clin Med Insights Womens Health.* 2011;4:45-52.
4. ACOG Practice Bulletin No. 171. Management of preterm labor. *Obstet Gynecol.* 2016;128:e155-64.
5. NICE guideline NG25. Preterm labour and birth. 2019.
6. Papatsonis DN, Flenady V, Cole S, Liley HG. Oxytocin receptor antagonists for inhibiting preterm labour. *Cochrane Database Syst Rev.* 2005;CD004452.
7. Lamont RF. The pathophysiology of preterm labour. *BJOG.* 2003;110(20):7-13.
8. Haas DM, Caldwell DM, Kirkpatrick P, McIntosh JJ, Welton NJ. Tocolytic therapy for preterm delivery. *Obstet Gynecol.* 2012;119:315-28.

Cite this article as: Gupta T, Puri M, Maheshwari A, Goyal A. Atosiban dosing in preterm labour-made easy for all. *Int J Reprod Contracept Obstet Gynecol* 2026;15:2303-3.